

# Blackout Test Certificate – Specimen

Fabric: Mercury

# J&C Joel

the inspiration behind the performance



Textiles and Apparel Solutions Centre  
The Warehouse, Brewery Lane, Leigh  
Lancashire, WN7 2RJ, United Kingdom

Tel: +44 (0) 1942 265 700  
Fax: +44 (0) 1942 670 798  
www.intertek.com/consumergoods

## TEST REPORT


Report Ref.:	LEI17062181A Original		
Date Received:	14/06/2017	Date Issued:	16/06/2017

Sample Description:	6904/6905
Colour:	Black
End Use:	Curtain
Retailer:	General

Test	Method	Sample	Result
Light Blocking Effect of Textiles	AATCC 203		Not Applicable

Tests marked (\*) in this report have been performed by an approved 3rd party laboratory.  
Tests marked (†) in this report are not included in our UKAS scope of accreditation.

**SPECIMEN**

  
\_\_\_\_\_  
Sam Parnell  
(Jobsheet Technician)

LAB REPORT LEI17062181A Original : Page 1 of 2

ITS Testing Services (UK) Limited

Registered in England and Wales No. 1408264. Registered Office: Academy Place, 1-9 Brook Street, Brentwood, Essex, CM14 5NQ



# Blackout Test Certificate – Specimen

Fabric: Mercury



Textiles and Apparel Solutions Centre  
The Warehouse, Brewery Lane, Leigh  
Lancashire, WN7 2RJ, United Kingdom

Tel: +44 (0) 1942 265 700  
Fax: +44 (0) 1942 670 788  
www.intertek.com/consumergoods

## Light Blocking Effect of Textiles Conditioning Parameters: 20°C±2°C & 65% rH±4% rH

Number of Samples Tested	Average Percentage of Light Blocking	Standard Deviation
	100 %	0

Overall Test Result: Not Applicable  
Uncertainty: ±1%

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.*

*The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of  $k = 2$ , providing a level of confidence of approximately 95 %. Any Pass/Fail statements do not take into account the Measurement of Uncertainty. The Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are close to Specification Limits / Requirements.*

SPECIMEN